XZ180 7J<$m|‘1‘f£m%1¢ﬂﬂ

Z180 HORIZON RTS CATALOGUE




X2180 7KV %€ [ B HL2- 44 B A

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

77

TR L LT T P P P PP Il
PrefaCE e eeeceececeecesentatieieneteteeeecencanenteccetcnccocecccccacncansoccnscccsossccsccscsssssssssccccscsscascssascsnsnnes 1V
XZ180ACEE ANl XZ180 Horizontal Directional Drills+s s s sssssssssrenrerrerereeserssssasssnisssanennenes 1
1 HIAWE  ADCROL+++=sssssserrrennesseesteeuutiansete ittt sesteettt e eestee bttt aasseeseesasassaasaesseeassns 3
2 H{EG MK Manipulative Deskerseseeeseseerrererums it 7
3 HSISHI RS Electrical SyStemessreesssserressssrrmsinits ittt 9
3.1 FEAUEM AR Left CONrOl Pangl-«ss-ssssssseeerseeserserrtertteterutmuteutertturtunens e seeeees 9
3.2 AXENUER  Right CONtrol Panelss-«ssssseeseseerrsenuusiniisitiis it 11
3.3 HEIAXGEMT AR, ASSISEANt PANElce+eeeereereeeneennentenmtumtumtitit et e s ae e e eeeeeeeeeeaeaees 13
3.4 AFEEEFUE AL Relay Panel-seeeeseeessseerrusemiis ittt 15
4 BRINZEIAFR  FUel Tankersseeeeeeeeerennennenneunennseniaeiaestaetaeereereeerterteeteenmesneaneansensensensssssnnns 17
5 WERZE Hydraulic Systemess«+sssssseesersessmumssnttes ittt st 19
5.0 WE RS Hydraulic Systeme«««=ssssesseresssrmnnsieiis ittt s 19
5.2 WETHAS  Hydraulic Tankes--s-«sssrseeessermns ettt 53
6 RENPLRLDE Engine SyStemeessreeeeseseeessssesssseeiitttnitt ittt ettt 55
6.1 BENHLERYE ENgine SyStemess-+seeeeeserserrneeensuetenttis ettt 55
6.2 JHTTEED 22 Throttle CONrOIlErss+++++seeseeseeereseeeutemtemttmmturtuttit e seeeeeeeeeeeeenees 57
6.3 ZZUELREFR AU Filter Systemes«ee«ssseeeeseueseesteetnntnsimnmnitiitiitittttetae et s st 59
6.4 TYTFFEREFR  MUFTlET SyStEmmess s sessessssssnnnsuneumttttttttistin ettt tae s e s s 61
6.5 B E  Radiator ASSEmblys«--sssrssesreeerureenueeiitiitettin ettt 63
7 EiFFAEEI4EE  The Handing Device Assembly Of Drilling Rods««««+«ssssssessssssssssssisnunneinannanens, 65
7.1 45FF3E0% E  The Handing Device Assembly Of Drilling Rodes+«-+sesesseessueersuesaerniunnnueenn, 65
7.2 THHCEEE  Drilling Rid Prop Upeeeeseeeeeesseesessesssnontnmtumtitiiittittistin s siiiitieiesiee s 67
7.3 WikR# 45t Front Pipe Loader Shuttle ASsemblysss«++sssseeeesseeessnestiummnneiiinieiinnieieiie iy 69
8 RENHLE AR  Engine HoO&COVErS: - ++sresrssrsssserrsrstnitttntttetittee ettt ettt ettt 71
O ZHFIEL  RItAtion DIives-++eerseseessesesereeeseesteruteutemtemmtumtumtane s seeeaseseeeseeseesnes 73
10 JEIZTEIEZALE MU SySLEImreeeeerreresrrrsensssseiitetetite ettt ettt 77
11 PEAH  Clampesseeeeersseeesernnesemte o et 87
12 4EZE Drill Fram@ess-««eeseeseeeeseessenssessessessasersetserstetteetetteetiettesttattamtame s sesaesaess 91
13 JEEZE Track GroUp:s++++++++sseseeessruesmmuut ittt ettt et e 97
13.1 JEEHE Track Groupe«+«+ssseeeeernseeesemtmmstmitt ittt et et e 97
13.2 FTTEBEE  Crawlerss-eeseeeeeeeteereortnntunenmenneeiet e taetieetsteseestesttetteete et sasssensessnes 99
13.3 B[ 55 Tdler ROLIEr«««eeeseerecreseessruntttortuintuutetittutiusteiiumtteitiitisttotmeseeimmn. 101

I HX



\\ XZ180 7K 5E 45112544 i

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

13.4 W EHE  LOWer ROIlEr-reeeeeereesersetnnmetneatiienteteeitiatttieatittteteiotinetettotesnasteestanencnas 103
13.5 JHEHT Grease Cylindersseseeereeseeernrmnmuiuiiiitii i 105
13.6 JiE ASSEIMbLys+eeeeeeeeeeesansuutuniiii ittt 107
13.7 ZEZH  Main Framee e+ seeeseeeeeesarentnteteeatitetteetiutttotetetnteteioteteteitoteensstcestonencocans 109
%E% ......................................................................................................................... 111
M ﬁ;& ......................................................................................................................... 112



X2180 7KF %€ 1B ML B it

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

Y

[T

B IR RN AR B PR3 AR A AT (AR A I XZ 180K [ i L

AR B T 2K 52 RS HLA N 5% B S SR BE R & B AE 7 8 A LR ITAN 7 XK1 5 ) B AL
A IIYEE AR TR A REC 577 i (3 FH Ui B R 3 R 35 ™ AR A A UM HEAT L i, A
HIZK-F5E RS HLAL T8 AR

NTTER P AT, AR B CRXZ 18075 1A A AL KT ZE R 1 S BRI 4% 73 42 foe /N T 2 2
TG, FE R A AR S Fn 20— XL, H A <X Z180(0041700000)" 45 3770 #L T, - AHAS IR
X AT VER B 5

FEh AREMARY KRR RGE . KAPLEAE, HRNFESHERERGE. KIPLERMN.

A A B E B BRSO F R XZ 180K 1 5E A B HLI 2 BB 70, 5457 b 73 oy 390 P9 B 2 % 38 IR A7
S R A T AT R T Al L A6 AU AR

P F R B BEHORBCHE T AWAELT CGRAFEM) WAERIBCH, a2, BANTEm, BR8aHF 7
AR

PRI LR T REA U A BR 2 7
Hudik: o FEL A8 AN TR BF TR X R 1 #5365
HLiE: +86-516-87892612; +86-516-87892620 20124E9 H 55 1A

hll

nm gy



XZ180 K 2 AL 1 v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

Foreword

Thanks for your trust and recognition of XCMG brand and applying XCMG XZ180 horizontal directional drill.

This catalog covers the structure and assembling relationships of XZ180 horizontal directional drill spare parts
to ensure the better repair and maintenance of XZ180 horizontal directional drill from the spare parts engineer and
the user. This catalog should be used together with Product Operation Instruction. Please perform the operation and
maintenance in strict accordance with this catalog to ensure that the horizontal directional drill is always in the best
working condition.

In order to make it easier for users to retrieve spare parts, this catalog includes the smallest repairable parts
disassembled from the large structural parts and overall procurement parts of XZ180 horizontal directional drill, and
also includes detail list corresponding to the shown parts attached with the exploded view. Since “XZ180
(0041700000)” and other items have no disassemblies, and therefore no analysis and description is provided.

In addition, this catalog excludes information of mud systerm, engine etc., so please refer to catalog of mud
system, engine etc. for relevant information.

This catalog and other attached technical documents are part of XZ180 horizontal directional drill, and thus
please properly keep them with the horizontal directional drill during the service lift as the necessary basis of your
use of this horizontal directional drill during.

We will reserve the right for revising Spare Parts Catalog due to the continuous improvement of technology,

and we will not give you further notice if any change occurs, and thanks for your understanding.

XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERY CO.,LTD.
Add: NO.36,Tuolanshan Road, Xuzhou City,Jiangsu Province,China
Tel: +86-516-87892612; +86-516-87892620 9/2012 First Edition

Foreword IV



X2180 7KF %€ 1B ML B it

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041700000 XZ180/KFE M4%4#1. XZ180 Horizontal Directional Drill

1 XZ180 /KF5E M gL



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041700000 XZ180/K~FE M4%L#1l XZ180 Horizontal Directional Drill

FS YRR B HE &
No. Part Number Part Name Q'ty Remark

1 0041706000 Hh Anchor 1

2 0041714000 BAES R Manipulative Desk 1

3 0041710000 A R Gt Electirc System 1

4 0041708000 PRI AR 0K Fuel Tank 1

5 0041712000 WL FR 5t Hydraulic System 1

6 0041707000 REPLFRGE Engine System 1

7 0041703000 BhiATAEE 26 B The Handing Device 1

Assembly Of Drilling

8 0041709000 KA LR Engine Hood&Covers 1

9 0041704000 271k Ritation Drive 1

10 0041713000 RHKFEIERG Mud Systerm 1

11 0041405000 FEEH Clamp 1

12 0041702000 i Drill Frame 1

13 0041701000 JERA: Track Group 1

XZ180 /K-FE Mgl 2



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041706000 b4 Anchor

3 b



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041706000 Hh4# Anchor
Fs  YRRE ZFK HE #IE
No. Part Number Part Name Q'ty Remark
1 41706001 T B2 Elevator Frame 1
2 104030018 125 M20 Nut 1 GB/T6182
3 104000110 124 M20x140  Bolt 1 GB/T5783
4 4110472 FHE Handle 1
5 104020192 BEET M20%30 Bolt 2 GB/T70.1
6 41706005 s Circumvolve Frame 1
7 104040030 10 Washer 6 GB/T97.1
8 104040008 #E 10 Washer 6 GB/T93
9 104000074 12 M10%35 Bolt 4 GB/T5783
10 104000077 B2 M10%20 Bolt 2 GB/T5783
11 41706014 e Tray 1
12 41606019 ik Axes 1
13 105000018 [ENEMEg S Bearing 2
14 4110119 PUIR Baffle 1
15 41706019 ik Axes 2
16 104020101 HEAET M8x40 Bolt 4 GB/T70.1
17 104040007 PE 8 Washer 4 GB/T97.1
18 104040081 pE 8 Washer 4 GB/T93
19 4110123 &Y Dowel 1
20 4100412 7§y Circlewise Plate 1
21 4110500 LR Drill Pipe 1
22 104000389 T2 M12x110 Bolt 1 GB/T5783
23 104030160 BREE M12 Nut 1 GB/T6182
24 41106002 b5 4= Dustproof Cover 1
25 4110502 IRENE Drive Cover 1
26 4110503 Aty Axes 1
27 4100286 FF 44 Hatch Pin 1
28 104000121 I M12%30 Bolt 8 GB/T5783
29 104040005 P 12 Washer 10 GB/T93
30 105010119 7K 32015 Bearing 2 GB/T297
i 4



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041706000 b4 Anchor

5 b



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041706000  His %

[v) XCMG

e
No.
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

YRR

Part Number

108000018
104030213
104040156
4110501
104000247
104040053
41706022
41706025
104000048
104030131
104040058
104040004
104000078
41706026
41706027
41706028
104030014
104000600
41706018

2R

Part Name
AR M8x1 Oil Cup
BREE M72x2 Nut
g 72 Washer
HEERE Flange Tray
HEAE M12x50 Bolt
12 Washer
SCRFAR Support Frame
J& XHFR Support Frame
HEAE M16x120 Bolt
B2 EE M16 Nut
i 16 Washer
16 Washer
#EEE M12x35 Bolt
AR Press Boart
Liii Axes
JE AR Press Boart
B2 RE M10 Nut
2 M10x1.25x30  Bolt
b B i Board

BE
Q'ty

—_— = N RN = =

NS NS N N - S SN

N N W N

&I
Remark
JB/T7940.1
GB/T6182
GB/T858

GB/T5783
GB/T97.1

GB/T5783
GB/T6182
GB/T97.1
GB/T93
GB/T5783

GB/T6182
GB/T5786

Hh

e



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041714000 #:E& &% Manipulative Desk

7 BRIEREK



A\

0041714000 #:AE& )% Manipulative Desk

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

=
No.

O 0 9 O »n A W N =

N N NN N NN NN e e e e e e e e
~N O L A WD = O 0NN R WD = O

YRR

Part Number

0041614001
0041714001
104000086
104040007
104040081
104030024
111020051
0041714003
004140035
105000022
104000078
104040005
004100384
004100381
004140096
104020137
104040007
103060082
109000024
109020070
104000324
104040009
104040029
0041714004
0041714002
101010259
104000387

ARG B
R (it
IEAE M8%30
g 8

g 8

IR EE M8

JHE S SR EG02C-00

AR
HXHz

LIRSS

BRFE M12x35
I 12

EElal

GGG

W) i

24T M8x30
HpE 8

B TR S,
B F LK
B MS782
IR M6x20
HIH 6

P 6
FETHIMR
AT

EER

IR M6x50

ZFK

Part Name

Seat Mount
Right Operating
Bolt

Washer Spring
Washer

Nut

Seat

Left Operating Box
Pin

Bushing

Bolt

Washer Spring
Washer

Pin

Mounting
Bolt

Washer

Joy Stick

Joy Stick
Lock

Bolt

Washer Spring
Washer

Panel

Panel

Pipe Clamp
Bolt

BE
Q'ty

12
12
12
12

— NN NN

o o0 N

12
12
12

&I

Remark

GB/T5783
GB/T93
GB/T97.1
GB/T6170

GB/T5783
GB/T93

GB/T70.1
GB/T97.1

GB/T93

GB/T97.1

GB/T5783

BAEQREK 8



Xz180 7K 5E IR B 11244

ctional Drill SPARE PARTS CATALOGUE

XZ180 Horizontal Dire

v XCMG /4 4

0041710001 A A FM Sk Left Control Panel

9 HAEHAS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041710001 ZEACEA K  Left Control Panel

e YRR BR HE BIE

No. Part Number Part Name Q'ty Remark
1 102040507 FHARTF K Switch 6 JK988-057
2 102010184 BRI % Switch 4 JK988-004
3 102000156 TGS Switch 1 JK988-011

HAEHI RS 10



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041710002 A1f¢ZEM K Right Control Panel

11 HSEBEHRS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041710002 A4S E  Right Control Panel

Fs YRR B - #4
No. Part Number Part Name Q'ty Remark
1 102010168 JE 3% Pressure Gauge 2 YIN-40/20Z
2 102010184 &1 Pressure Gauge 1 YIN-10/20Z
3 102000156 TR AT Light 6 8SQZ.359.001
4 102050121 KT FE R Sign Plate 3 8SQZ.359.004
5 102040271 TIPS Start Switch 1 LA39(B)-11/G
6 102040247 J& KT Flameout Switch 1 LA39(B)-11/K

HAEHRSE 12



v XCMG /4 4

0041710003  #HB{XFAR B Assistant Panel

13 HSEHRS



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041710003 AHBIACERA S K Assistant Panel

[v) XCMG

s
No.

1

2
3
4
5
6
7

YRR

Part Number

102010175
102010242

102010096
102010241
102010098
102040282
102040258

T R
HLE R
KRR
(SIS
MR
BRI R
PR L 5%

ZFK

Part Name

Speed Time Watch
Voltage Watch
Water Gauge

Fuel Gauge

Pressure Gauge

Key Switch

Power Supply Switch

BE
Q'ty

&4
Remark
GS901
DY201
SW201
RY201
350.040.017
JK406
6EK002842-002

HAEH RS 14



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041710004 4k HLEFHR K Relay Panel

15  HSEHRS



A\

0041710004 4k FLESHRE K Relay Panel

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

s
No.

1

0 9 O W R W

YRR

Part Number

104020076
102040283

102040147
102040252
102040248
104040070
104030110
0041410001

BZETMS5%15
Fefi s

4k e 2
R &
Rz &
HpEls
REES

4% HL R AR

2

Part Name

Bolt
Contact
Relay
Fuse Box
Fuse Box
Gasket
Nut

Relay Panel

L8y HiE
Q'ty Remark

8 GB/T6560

1 MZJ-50A

2 4RD007903-001

8JD005993-002
BX2022
GB/T93
GB/T6170
i

AR RS 16



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041708000 JAJMAH S  Fuel Tank

17 BRINFE SR



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041708000 RIHAH &%  Fuel Tank

[v) XCMG

FF5
No.

O 0 9 O »n B~ W N =

P— e e e
AW D = O

YRS

Part Number

0041708001
004100329
104020096
101030097
004100330
101010034
104000130
104040007
004100328
004100327
0041708006
0041708007
104000100
101030023

2y N

Part Name
STHETE BN Tank
TR Latex Pillow
I2ET M16 Bolt
TH 3% 2 Plug
PRI Latex Pillow
RS IETE RS Filter
IR M8x25 Bolt
JE 8 Washer
THvEE Cover
TR Latex Pillow
e IR X 22 3 7 Oilinput Hose
(=] o B 22 B Oiloutput Hose
#24% M14x1.5x32  Bolt
I 14 Washer

&
Q'ty

[ NS B N

[u—

[u—

FEN NG Ty

&4

Remark

GB/T825

GB/T5783
GB/T93

JB/T999
JB/T1002

PRMMFE R 18



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

19 WERSA



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

Fs  YHRE 2K HE BIE
No. Part Number Part Name Q'ty Remark

1 101000923 SRR Gear Pump !

2 101020433 BAEAEL  Angle Joint !

3 101021337 TRk Pressuremeasuringjoint 1

4 101022427 A KR Hose Assembly 1

5 101027648 L/&=9590% Hose Assembly 1

6 101020254 )i SN Pressuremeasuringjoint 1

7 004130464 AR IR R Combined Valve Block 1

8 101020777 BEMEAEL  Angle Joint 2

9 101028941 B B Hose Assembly 1

10 101028946 B AR Hose Assembly 1

11 101027327 B R Hose Assembly 1

WERG 20



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

/4 4

21 WERG



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

FS YRR BR HE #IE
No. Part Number Part Name Q'ty Remark

1 101025340 B R Hose Assembly !

2 101000727 TBh 4 Reversing Valve 1

3 0041412009 I Valve Block 1

4 101025339 A KR Hose Assembly 3

5 101000925 ik Moter 2

6 101025342 A R R Hose Assembly 1

7 101022432 B B Hose Assembly 1

8 101023443 B B Hose Assembly 1

9 101022833 BLimEk Straight Joint 4

WERG 22



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

77

- 7
J
“‘/
J
—~ /
A ‘ 12
N
P
~— / L\
e
\
| -
\
N 9%

23 WERE



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

Fs YRR 2R HE &
No. Part Number Part Name Q'ty Remark
| 101027148 R Es Pressure Measuring .
Hose
2 101001381 % B 1A 1) Reversing Valve 1
3 101027327 A K Hose Assembly 2
4 101027335 B MR Hose Assembly 2
5 101020422 HimRk Straight Joint 1
6 101020522 2k Joint 2
7 101023431 B Bk Hose Assembly 1

WERG 24



V) XCMG

0041712000

WIE A4S Hydraulic System

Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

77

i

1(

}( T T \\\‘ T

T

S
(&)

Y|

e

R
RS

o}
[

\ e

25

B R 5



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

Fs  YHRE 2K HE BIE
No. Part Number Part Name Q'ty Remark

1 101027326 R R Hose Assembly !

2 101027318 R K Hose Assembly !

3 101022379 HAMRAIEL  Rectangular Joint 1

4 101020455 A Ak Three Way Joint 1

5 101025338 L/&=9590% Hose Assembly 1

6 101023428 A R R Hose Assembly 1

7 101020202 SIBAEER Three Way Joint 1

8 101022432 B B Hose Assembly 1

9 101020487 Bk Straight Joint 1

WERG 26



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

27 WERS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

Fs YRR 2K HE &4
No. Part Number Part Name Q'ty Remark
1 101001382 Z P Reversing Valve 1
. " Pressure measuring
2 101025290 I s B 1
hose
3 101020926 AR Three Way Joint 1

WERG 28



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041712000 k%% Hydraulic System

29 KRG



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101010436 TR Filter 1
2 101010075 O£ Filter 1
3 101024285 BB R Hose Assembly 1

WERS% 30



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

31 WERS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101026155 L/ Q=95Y59 Hose Assembly 1
2 101027562 W B Hose Assembly 1
3 101027293 BB R Hose Assembly 1
4 101026214 B AR Hose Assembly 1

WERG 32



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG

0041712000 &k F % Hydraulic System

77

33 WEARS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark

1 101022841 HIEE sk Straight Flange Joint 1

5 101020709 S Pressure Measuring .

Joint

3 101028208 B K Hose Assembly 1

4 101024297 B MR Hose Assembly 1

5 101027402 w2k Flange Joint 1

6 101020777 BHAMHEHEL Angle Joint 1

WERG 34



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

/4 4

V) XCMG

0041712000 k%% Hydraulic System

26 /i 2 3 4 5 6 /
)]
XZ180J12.34%4 3 T :// m
T3 ( J : ‘ {
H‘ ]y =
\/ 17
| i y
T WX7180.12.784B4 =
\ WZ180.12.2644 Co =
y Ll /]
. | Al
I, 7
\ I ﬁfé‘w —
- ) LLFLjL =
7 | =

| i
\
r WZ180.12)7 Atk Pzt

ey

=
o
5 Fo|
=

25 24

35 KRS



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

s YR BR HE #HE
No. Part Number Part Name Q'ty Remark

1 101023435 L/ Q=95Y59 Hose Assembly 1
2 101020745 Hisgsk Straight Joint 2
3 101023427 BB R Hose Assembly 1
4 101027398 B AR Hose Assembly 1
5 101020501 IERGE SN Straight Joint 4
6 101024031 B K Hose Assembly 1
7 101000417 By gL Leg Oil Cylinder 2
8 101022013 =Rk Three Joint 1
9 101020276 L/ G=9 590 Hose Assembly 1
10 101024035 L/ §=9595) Hose Assembly 1
11 101027399 L0597 Hose Assembly 1
12 101001383 % WA ) 1] Reversing Valve 1
13 101027400 B R Hose Assembly 1
14 101024056 B B Hose Assembly 1
15 101024058 L/ §=95¥n% Hose Assembly 1
16 101027312 L/ §=95¥n% Hose Assembly 1
17 101023434 BB R Hose Assembly 1
18 101024060 L/ €=95¥n% Hose Assembly 1
19 101024061 L/§=95¥0 Hose Assembly 1
20 101020557 IIBGEESS Four Joint 1
21 101040016 R [ R s B Two-Way 1
22 101020601 HAHAEk Angle Joint 2
23 101027344 BB KR Hose Assembly 2
24 101000209 5L Angle Cylinder 1
25 101020804 IERGER DS Straight Joint 2
26 101020191 =R SN Straight Joint 1

WERS 36



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

=
N
w
o
(05}
)]
~N
[o0]

37 WERSR



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

FS YRR B HE &
No. Part Number Part Name Q'ty Remark
1 101020486 IEREEDSR Straight Joint 1
2 101027307 L/ G=9595)" Hose Assembly 2
3 101020752 IERGESN Straight Joint 2
4 101026098 IERGE S Straight Joint 1
5 101001469 |0 1R Check Valve 1
6 101020007 JERGEZSS Straight Joint 1
7 101023318 L9595 Hose Assembly 1
8 101027308 L/ G=9595)" Hose Assembly 1

WERS 38



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

39 WERSG



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101020486 R 1) R Two-Way 2
2 101027341 W B Hose Assembly 2
3 101023426 BB R Hose Assembly 2

WERG 40



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041712000 k%% Hydraulic System

41 WERY



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101029099 L/ Q=95Y59 Hose Assembly 1
2 101023357 L/ G=9595)" Hose Assembly 1
3 101024062 HAMRAREL  Rectangular Joint 2
4 101028075 B AR Hose Assembly 2
5 101028074 L/G=95¥54 Hose Assembly 2
6 101000207 THIEL Cylinder 2

WERG 42



X2180 7K %€ [ B AL &

tal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

XZ180 Horizon

0041712000 k%% Hydraulic System

43 WERY



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE #IE
No. Part Number Part Name Q'ty Remark
1 101000224 ik Cylinder 2
2 101029851 W B Hose Assembly 1
3 101000095 ik Moter 2
4 101023374 B AR Hose Assembly 2
5 101020801 ek Joint 4
6 101024082 B R Hose Assembly 1
7 101020005 ek Joint 4

WERG 44



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

45  WIEFRYG



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101027345 L/ Q=95Y59 Hose Assembly 1
2 101020893 L/ G=9595)" Hose Assembly 1
3 101027379 BB R Hose Assembly 2
4 101020858 B AR Hose Assembly 2
5 101020558 —IEA Ak Three Way Joint 5

WERG 46



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041712000 k%% Hydraulic System

| 2 5 4 5
pht
—H )1 1
— ' A——
o I i
‘H:I Hﬂ
L e
W
Iy
Iy
s o W;
|- It
Tt f
N I
L 7 6

47 WL ARG



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

FS YRR BR BE #IE
No. Part Number Part Name Q'ty Remark

1 0041412011 2R Hollow Bolt 4

Through The Partition

2 101024087 B B e Sk Toint 2

3 101020855 L/ =9590)7 Hose Assembly 1

4 101020524 HAHEHEL Angle Joint 13

5 101020004 ek Joint 3

6 101000216 %] Valve 1

WERG 48



X2180 7K %€ [ B AL &

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041712000 k%% Hydraulic System

49  WERY



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041712000 )k %% Hydraulic System

FS YRR B HE &
No. Part Number Part Name Q'ty Remark
1 101020153 L/ Q=95Y59 Hose Assembly 1
2 101027648 B R Hose Assembly 1
3 0041612055 HiRE T Anchor Cylinder 1
4 101028208 B AR Hose Assembly 1
5 101025496 L/G=95¥54 Hose Assembly 2
6 101000096 ik Moter 1
7 101001303 E4n s aEl Reversing Valve 1
8 101027364 /€959 Hose Assembly 1
9 101027362 L/§=95¥04 Hose Assembly 1

WERS 50



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041712000 &k F % Hydraulic System

1 4 2 8 O 1428 26 627
~\L/7 —
o —‘7 |
o]
_ #2180.12.5Awbiik 20

M /| [ s ko

A 4
n

Tahs

|

2l

——8 Ba-m s

2. 488580

9

51 WERS



Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

A\

0041712000 )k %% Hydraulic System
s YR BR HE #HE
No. Part Number Part Name Q'ty Remark

1 101027355 L/ =9597)17 Hose Assembly 1

2 101027356 L/ G=9595)" Hose Assembly 4

3 101000920 L Cylinder 4

4 101027566 B MR Hose Assembly 1

5 101024154 L/G=95¥54 Hose Assembly 1

6 101020833 B R Hose Assembly 1

7 101020202 =M ERESk Three Way Joint 1

8 101024183 L/ §=95¥5% Hose Assembly 1

9 101001405 CER A K Electromagnetic Valve 1

10 101027357 L/ §=9595) Hose Assembly 1

11 101027560 L0597 Hose Assembly 1

12 101027358 B MR Hose Assembly 1

13 101027359 LG9 5957 Hose Assembly 1

14 101020559 —RH Ak Three Way Joint 2

15 101027360 L/ §=95¥n% Hose Assembly 1

16 101027561 L/ §=95¥n% Hose Assembly 2

17 101025790 HimRk Straight Joint 2

18 101000224 L Cylinder 1

19 101000216 i Valve 1
20 104000431 ZHE M6x45 Bolt 2 GB/T5783
21 104030065 2 M6 Nut 2 GB/T6170
22 104040009 HE 6 Washer 2 GB/T93
23 101023455 B2k Joint 3
24 101020525 HAHAEkL Angle Joint 6
25 101020436 Ak Three Joint 2
26 101020438 = AE RSk Three Way Joint 1
27 101001396 ML G Relief Alve 1
28 101020833 L/ G=9597)17 Hose Assembly 1
29 101020202 A EESK Three Way Joint 1
30 101024209 LY Q=P 5y Hose Assembly 1

BILEFRGE

52



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041712013 @ &yh4H Hydraulic Tank

- W
—— 5
S————>
; 0
. -
; 0
; 0
N
%

53  WERS



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041712013 &4 Hydraulic Tank

FS YRR 2R ¥E - 3:3

No. Part Number Part Name Q'ty Remark
1 0041712014 MHEERTN Tank Body 1
2 004100443 R Plate 1
3 101010033 TARIETE S Baeather Filter 1
4 101040038 TR AL T Level Gauge 1
5 104020086 25T M8x12 Bolt 8 GB/T70.1
6 104040007 HJE 8 Washer Spring 16 GB/T93
7 101030083 O I8 200x5.3 0-Ring 1 GB/T3452.1
8 101030097 2% DTM33x2ED  Plug 1
9 104000086 2 M8*30 Bolt 8 GB/T5783
10 104030024 BREE M8 Nut 8 GB/T6170
11 104020434 JRET M4x12 Bolt 6 GB/T70.1
12 104040093 I 4 Washer Spring 6 GB/T93
13 0042012027 L Yl Rubber Casing 1
14 0042012026 TR Plate 1

WERG 54



77

11 SPARE PARTS CATALOGUE

Xz180 7K 5E IR B 11244

al Dri

tal Direction

XZ180 Horizon

xR
C

0041707000 K BIHL 25 Engine System

161D
2" /(/CM%

19— 0

KAHLRGE

55



Xz180 7K 5E a4 11214 B

[v) XCMG

A\

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041707000 KZINLZSG Engine System

s YR BR HE i

No. Part Number Part Name Q'ty Remark
1 104000225 B2 M14x40 Blot 4 GB/T5783
2 104050013 HpE 14 Washer 4 GB/T93
3 104000442 124 M10%30 Blot 12 GB/T5783
4 104040008 #PE 10 Washer 30 GB/T93
5 004140093 HERER Connect Mount 1
6 103040031 FAPEER S 2% Drive Coupling 1
7 104000496 A M10%35 Blot 17 GB/T5783
8 0041707010 HRE Fly Wheel Housing 1
9 100000199 KA Engine 1
10 111020098 T Shock Mount 4
11 104000078 1A M12%35 Blot 8 GB/T5783
12 104030012 g 12 Washer 8 GB/T93
13 0041707015 KRENVLE AR Mount 2
14 KANHLAT B Suspension 2 LI
15 104000313 A2 M12x40 Blot 8 GB/T5783
16 104030012 2R M12 Nut 8 GB/T6170
17 104000362 A M16x40 Blot 4 GB/T5783
18 104040004 i 16 Washer Spring 4 GB/T93
19 0041707026 e Limit Block 1 GB/T5783

RENBLER G

56



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041707011 3yl 1#9\ &4t Throttle Controller

57  RIWLESG



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041707011 il 1#9\ & 4. Throttle Controller
Fs YRR 2R HE #4

No. Part Number Part Name Q'ty Remark
1 103060019 B Cablecont Roller 1
2 104000319 B2 M6%35 Bolt 2 GB/T5783
3 104040009 el 6 Washer Spring 2 GB/T93
4 104040029 HIE 6 Washer 2 GB/T97.1
5 104000248 BRFE M12x25 Bolt 4 GB/T5783
6 104040007 12 Washer Spring 2 GB/T93
7 0041707012 R Cable Controller 2

REWLRS 58



Xz180 7K 5E IR B 11244

ctional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

XZ180 Horizontal Dire

0041707001 ~ZSJERFESL  Air Filter System

59  KREWWLRG



A\

Xz180 7K 5E a4 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041707001 =JYELSE K Air Filter System

e YRR B HE #HE

No. Part Number Part Name Q'ty Remark
1 100010417 TRIETE A Air Filter 1
2 004110131 X5 Mount 1
3 111010112 4% D110 T Clamp 1 JB/T8870
4 0041707002 HARE Intake Hose 1
5 111010142 %4 D100 T Clamp 1 JB/T8870
6 104000130 24 M8x25 Blot 4 GB/T5783
7 104030024 12 RE M8 Nut 4 GB/T889

RENBLER G

60



Xz180 7K 5E IR B 11244

ctional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

XZ180 Horizontal Dire

0041707003 K%  Muffler System

61 KRR



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041707003 JHE#s 2  Muffler System

Fs YRR 2R HE #4
No. Part Number Part Name Q'ty Remark
1 0041707019 BhH Washer 1
2 100010418 TH A A Muffler 1
3 104000313 PR M12x40 Bolt 4 GB/T5783
4 104040005 g 12 Washer Spring 4 GB/T93
5 104040053 12 Washer 4 GB/T97.1
6 104030012 PR EE M12 Nut 4 GB/T5783
7 0041707020 PR Mount 1
8 104000085 BREE M10%25 Bolt 9 GB/T5783
9 104040008 #pE 10 Washer Spring 9 GB/T93
10 104040030 s 10 Washer 9 GB/T97.1

REWLARSG 62



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041707004 Hi#2s 2% Radiator Assembly

63 KRIWLESG



Xz180 7K 5E a4 11214 B

[v) XCMG

A\

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041707004 H#AZs 5%  Radiator Assembly

s YR BR HE #HE

No. Part Number Part Name Q'ty Remark
1 LR RS Hose 1 GB/T15329
2 0041707005 K Upper Coolant Hose 1
3 111010096 I 4 d8O Worm Clamp 4 JB/T8870
4 004110324 Bk Coupler 1
5 111010115 W4 d20 Worm Clamp 4 JB/T8870
6 004110480 KK 6 Expansion Tank 1
7 004110006 S LN Coupler 1
8 101030099 T 12 Grommet 1 JB982
9 LU R Hose 1 GB/T15329
10 100010416 B AR Radiator 1
11 104000121 Z A M12x30 Blot 6 GB/T5783
12 104040005 g 12 Washer 6 GB/T93
13 111020013 = A Shock Mount 2
14 104000264 24 M8x35 Bolt 4 GB/T5783
15 104030024 2 M8 Nut 4 GB/T6170
16 104040007 Hpg 8 Washer 4 GB/T93
17 ALY NI YA = Hose 1 GB/T15329
18 0041707006 oK Lower Coolant Hose 1
19 004110326 B3k Coupler 1
20 101030088 B 22 Grommet 1 JB982
21 111010116 W4 d40 Worm Clamp 2 JB/T8870
22 0041707007 LWL E Board 1 GB/T15329
23 004110481 K Board 1
24 104000091 W4k d8O Bolt 4 JB/T8870
25 004130434 FRAZHR Rubber Board 1
26 004130168 kg Coupler 1

REWLRG 64



Xz180 7K 5E IR B 11244

tal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041703000 %ifT3E#EI%5E  The Handing Device Assembly Of Drilling Rod

65  EilFIEEIEE



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041703000 #&iFF2EEI%EE  The Handing Device Assembly Of Drilling Rod

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark

1 41103008 Bk A8 Pipe Box 1

2 4100076 BhFT A Lock Pin 4

3 4100311 AL Pipe Box 8

4 4100077 HEEET Lynch Pin 2

5 4110100 ETa = Guard 1

6 4100080 Al Pinion Shaft 1

7 41703001 BRI Mount 1

8 4110109 ERE Rear Pipe Loader Shuttle 1

9 104000594 #24: M20x55-10.9 Shuttle 2 GB/T5782
10 104030018 B2 EE M20 Nut 16 GB/T6170
11 4110110 SCHEH Cover 1

12 104000423 B2 M20x120-10.9  Lift Pin 16 GB/T5782
13 104040027 P 20 Lynch Pin 16 GB/T97.1
14 109021979 BT Front Pipe Loader 35

15 4110111 5 Shuttle 2

16 104020085 I2E] M5x16 Cover 1

17 4100075 ik B Lock Pin 2

18 4100074 K TR Frame 2

19 104000420 2 M5x20 Washer 6 GB/T5782
20 4100073 Vi o Bolt 2
21 104000013 2 M24x200 Washer 8 GB/T5783
22 104030039 IR RE M24 Nut 16 GB/T6170
23 104000445 2R M12x25 Bolt 8 GB/T5789
24 104030012 IERE M12 Plate 8 GB/T6170
25 104000012 2 M8x20 Bolt 2 GB/T5782
26 41303010 JE AR SCRE Motor 1

27 111020050 JE M BE Bolt 1

28 41703021 i SCHEAA Plate 1

29 41703027 Ja SCHEAR Cover 1

EiHEEEAEE 66



V) XCMG

XZ180 H

0041703009 Thijft%EE  Drilling Rid Prop Up

Xz180 7K 5E IR B 11244

orizontal Directional Drill SPARE PARTS CATALOGUE

77

67 EiFIEEIEE



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041703009 Tt & Drilling Rid Prop Up

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 41703009 JE Tk B Drilling Rod Prop Up 1
2 41703015 KRR Mount 1
3 41703019 Bk Shaft 2
4 104070021 4 5x40 Pin 2 GB/T91

BhFFREEIZEE 68



Xz180 7K 5E IR B 11244

ctional Drill SPARE PARTS CATALOGUE

XZ180 Horizontal Dire

) XCMG /4 4

004110105 THI#RE 454  Front Pipe Loader Shuttle Assembly

69  EilFIEEIEE



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

004110105 Ri#RE 45K  Front Pipe Loader Shuttle Assembly

s YR BR HE #HE
No. Part Number Part Name Q'ty Remark
1 4110104 AR 254 Shuttle Front 1
2 4100122 TEB) R Knock-Down 1
3 4100315 S| Cotterless Hitch Pin 1
4 4110462 JE i B Fixed Cover-Board 1
5 4100316 EEE] Cushion Tube 1
6 4100317 Hph Wear Insert 1
7 4100128 BT Support 1
8 4100129 KB Pin 1
9 4100130 JRFH Pipe Grab 1
10 4110463 4 Spacer 1
11 104000055 R M8x60 Bolt 1 GB/T5782
12 104030024 ERE M8 Nut 1 GB/T6182
13 104020141 BRET M10%60 Bolt 3 GB/T819.2
14 104030014 #EEE M10 Nut 3 GB/T6182
15 4100314 [HIREET Wear Plate 1
16 4100313 SREE Wear Strip 1
17 104020140 2E] M6x20 Bolt 14 GB/T819.2
18 104030065 2Rt M6 Nut 14 GB/T6182
19 104050020 ik 18 Circlip 4 GB/T894.2
20 4100121 L Pin 2
21 104000069 24 M12x120  Bolt 1 GB/T5782
22 104030012 ERE M12 Nut 2 GB/T6182
23 104040005 HIE 12 Washer 2 GB/T97.1
24 104000408 2 M12x70 Bolt 1 GB/T5782
25 104000327 EFE M6x12 Bolt 1 GB/T5783
26 104040009 I 6 Washer 2 GB/T97.1

EiHEEEAEE 70



Xz180 7K 5E IR B 11244

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041709000 & BIHLES K Engine Hood&Covers

71 KRB ERR



Xz180 7K 5E a4 11214 B

[v) XCMG

A\

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041709000 KM E LK Engine Hood&Covers

s YR BR HE #HE
No. Part Number Part Name Q'ty Remark
1 0041409008 HT A E AR Mount Plate 1
2 0041109008 B Hinge 1
3 104000091 242 M8x20 Bolt M8x20 64 GB/T5783
4 104040081 HpE 8 Nut 72 GB/T97.1
5 104040007 s 8 Washer 72 GB/T93
6 0041409007 A i AR Front Box Cover Plate 1
7 109020070 AT AT AT B Movability Lever Lock 5
8 109000006 F T Drawbench Guard 3
9 104070016 5 3%20 Hatch Annul 1 GB/T91
10 0041109006 ET Stay Bar 1
11 0041109007 T Checkpost 1
12 0041409011 ST ILAR Outer Front Stand Plate 1
13 0041409012 AT IR Front Door Plate 1
14 0041609118 Je TR Rear Door Plate 1
15 0041709003 LANERR Outer Rear Stand Plate 1
16 109020027 22°401 +5Bi#E  Lock 2
17 0041709001 Jo TR A Rear Trough 1
18 0041109011 SRR Duct Plate 1
19 0041409009 W & AR Inner Front Stand Plate 1
20 0041109010 TE AR Duct Plate 1
21 0041409006 EIRoREARE Front Examine Plate 1
22 0041409010 N BT SLAR Inner Front Stand Plate 1
23 0041109009 Yok Examine Plate 2
24 0041709011 LR Storage Battery Plate 1
25 0041709005 G 44 Frame 1
26 0041609117 I8 Door Hinge 4

AL I A

72



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041704000 =} /73 Ritation Drive

73 )ik



\\ XZ180 7K 5E 4512544 i

[v) XCMG

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041704000 Zfj/j3k Ritation Drive

PS5 YRS 2R HE £
No. Part Number Part Name Q'ty Remark

1 004140070 i Saver Sub 1

2 104020083 IRET M12x40 Bolt 8 GB/T70.1
3 108040038 O JEIE 51.5x5.3G O’Ring 1 GB3452.1
4 104020082 IZET M10x35 Bolt 9 GB/T70.1
5 0041704001 et Linker 1

6 104070250 4 12x45 Pin 3 GB/T119.2
7 004140071 FETIN Box 1

8 0041704002 il Shaft 1

9 104000622 1242 M12x100 Bolt 12 GB/T5787
10 104030012 PR EE M12 Nut 12 GB/T6170
11 104040005 P 12 Washer 12 GB/T93
12 004140080 IS Gear 1

13 105010135 [ HHE R Tl K Tapered 2 32022

14 004140081 R Shim 1

15 004140082 ki Shim 2

16 004140083 Uity Cap 2

17 108040046 biiE) Oil Seal 2 AD4153 A0
18 101030081 T 135 5 Screw Plug 2 DTM14x1.5ED
19 004140084 AR Plate 2

20 004140085 TR Plate 4

21 004140086 HR Plate 4

22 0041704005 g2 Plate 2

23 104000496 2 M10x35-10.9 Bolt 28 GB/T5783
24 104040008 g 10 Washer 28 GB/T93.1987
25 004140073 Uity 2 Cap 2

26 004140074 R R Shim 1

27 004140075 RS Shim 2
28 004140076 [SE Gear 1

shiik 74



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041704000 =} /73 Ritation Drive

75 )ik



XZ180 A2 AL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041704000 =5 /73 Ritation Drive

FS YRR B HE &
No. Part Number Part Name Q'ty Remark
29 105010119 il 7K Bearing 2 32015
30 104000225 IR M14x40 Bolt 8 GB/T5783
31 104040082 P 14 Washer 8 GB/T97.1
32 104000409 ke M6x25 Bolt 6 GB/T5783
33 104040009 I 6 Washer 6 GB/T93
34 004140077 = Plate 1
35 107010100 ] LI A 38 M10x1 Airvent 1
36 004140078 Tk S Lake Tie-In 10 GB/T5783
37 0041704003 IR Up-Plate 6
38 104070251 B 14x45 Pin 3 GB/T120.2

shiik 76



X2180 7KV 5 [ B DL 2o A

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041713000 VeHILiXFRS Mud Systerm

5
6
7

1 8

2

3

4

77 RHFRIERY



A\

Xz180 7K 5E [ 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041713000 Ve IRiERS Mud Systerm

[v) XCMG

s
No.

1

O N O W B~ W

YRR B

Part Number Part Name
101000921 KR Mud Pump
106000190 90°7%5 3k Coupler
106000035 Pk Fhc Body
106000034 Rk i Fhc Adapter
101030201 T3 % Cap
0041713001 Kk Coupler
101025793 HiBE4 &4k  Coupler
101010276 L/ §G=95¥5 Hose

HE
Q'ty

&4
Remark
BWF-250B
GB/T3289.2
TYPE:F
TYPE:DC
DTG1/2ED

128L G1 1/2ED
N2SNHAHE?282816-3600

BRFEIERG 78



X2180 7KV 5 [ B DL 2o A

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041713000 VeHILiXFRS Mud Systerm

79 RHFRIERY



X2180 7K 52 I L&A EEL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041713000 Ve IRiERS Mud Systerm

Fs YRR B HE &4
No. Part Number Part Name Q'ty Remark
1 101001272 TR Mud Pump 1 YWB250-200-150C
2 0041413002 ik Coupler 1
3 101028943 B SR Hose 1 N2SNHAHE282816-3800

BRFEILERG 80



X2180 7KV 5 [ B DL 2o A

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041713000 YeHKILiEFRS Mud Systerm

81 RHEIEARG



X2180 7K 52 I L&A EEL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041713000 Ve IRiERS Mud Systerm

FS YRR B HE &
No. Part Number Part Name Q'ty Remark
1 0041413003 Jirefs#ek Mud Swivel 1
2 101027403 O K, Hose 1 NISNHAHA282816-1300
3 004140029 R Plate 1
4 101020506 3k Coupler 1 128LGIED

RBRFEIERG 82



X2180 7KV 5 [ B DL 2o A

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041713000 Ve IRiLZ S Mud Systerm

83 RHEIERG



A\

Xz180 7K 5E [ 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041713000 Ve IRiERS Mud Systerm

[v) XCMG

s
No.

1

2
3
4

YRR

Part Number

101020815
101020558
101020816
106000291

=
@
e

o
i

Gk
=

s

=

>l4_,

2

Part Name

Hose
Coupler
Hose

Shutoff Valve

HE
Q'ty

#x
Remark
N1SNHAA0080404-250
YLOSL
N1SNHFHA080804-1575
Q11F-64P-1/4"

BRFEILERG 84



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041713000 Ve XKLk HR% Mud Systerm

85 RHFEIERG



A\

0041713000 Ve IRiERS Mud Systerm

Xz180 7K 5E [ 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

5
No.

AN »n B~ WD

10
11
12

YRS

Part Number

108040068
0041413004
104000324
104040009
0041413006
105000191

108040283

0041413007
108000019
004140030
104040008
104000077

O A4

B2 M6x20
#PE 6

Ui

ERENEHES

V B A g

etk

AR

e

#Pe 10

WREE M10x20

Ey s

Part Name

O-ring

Core Axis

Bolt M6x20
Washer Speing6
Cover

Axletree

Fours Sets Of V-Shaned

Combination Seal

Adjust Tab
Grease Cup
Cover

Washer Speing10
BoltM10x%20

&

Remark

GB/T3452.1

GB/T5783
GB/T93

SF-1 5020

GB/T10708.1

JB/T7940.1

GB/T93
GB/T5783

BRFEILERG 86



77

X2180 7KV %€ [ B HL2- 4o B A

tal Directional Drill SPARE PARTS CATALOGUE

XZ180 Horizon

xR
)

B4t Clamp

0041405000

24

22 23

R

87



Xz180 7K 5E [ 11214 B

[v) XCMG

A\

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041405000 [E4t Clamp
s YR BR HE #HE
No. Part Number Part Name Q'ty Remark
1 108000018 THAR 0il Cup 20 JB/T7940.1
2 0041305085 IR Bolt 6
3 0041105032 =L Baffle 1
4 0041305083 R Idler Wheel 6
5 0041305084 & Pipe 6
6 104000313 242 M12x40 Bolt 4 GB/T5783
7 104040005 P 12 Washer 4 GB/T93
8 0041005001 X JHE— Bracket 1
9 104000345 242 M12x60 Bolt 10 GB/T5782
10 104030012 2R M12 Nut 4 GB/T6170
11 101000187 T Cylinder 1
12 0041405015 B Pin 1
13 104040008 10 Washer 22 GB/T93
14 104000074 B2 M10x35 Bolt 6 GB/T5783
15 0041405022 TR A Clamp Body 1
16 0041405029 Bt Pin 2
17 0041405035 il Shaft 2
18 0041005006 X Bracket 1
19 110020012 YA12x85x105  Spring 4 GB/T2089
20 0041005010 SCJEE DY Bracket 1
21 004100140 00y Shim 4
22 0041105017 B Shim 2
23 104000380 242 M16x55 Bolt 8 GB/T5782
24 104030087 12 M16 Nut 8 GB/T6170
25 104030065 2R} M6 Nut 4 GB/T6170
26 104000368 242 M6x60 Bolt 4 GB/T5783
27 0041405034 bR Plank 2
28 004100322 & Bushing 4
29 104000082 I M10x30 Bolt 16 GB/T5783
30 0041405011 EET Baffle 8



X2180 7KV %€ [ B HL2- 4o B A

- Y
V A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE ”

0041405000 g4t Clamp

26




X2180 7K 52 I L&A EEL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041405000 g4t Clamp

FE  WRERE 2K HE &
No. Part Number Part Name Q'ty Remark
31 0041405012 Ll Pin 4
32 0041405002 A Clamp Body !
33 0041105031 s Tooth 8
34 101000920 ML Cylinder 4
35 0041405010 TRFFER Holding Block 4
36 0041405018 B4 % Pin 4
37 104040070 P8 5 Washer 4 GB/T93
38 0041405015 HEET M5 Bolt 4 GB/T70.1
39 0041105016 Hpy Shim 2
40 0041005009 = Bracket !
41 0041105242 ERER Connect Plank 1



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041702000 %528 Drill Frame

L




XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041702000 %442 Drill Frame

s YR BR HE #HE
No. Part Number Part Name Q'ty Remark
1 001702038 iR Plate 2
2 001702037 4 Space 2
3 001702036 B Cover 2
4 105010053 K Bearing 2 GB/T297
5 104020192 BRET M20x30 Screw 6 GB/T70.1
6 0041702039 HEH Chain Wheel 1
7 0041702040 Lild Shaft 1
8 0041702109 P Protector 1
9 104040006 HPE 20 Washer 6 GB/T93
10 104030018 2RE M20 Nut 6 GB/T6170
11 104000010 2K M8x25 Bolt 25 GB/T5783
12 104040007 g 8 Washer 25 GB/T93
13 104030024 2R} M20 Nut 8 GB/T6170
14 104040081 Hulg 8 Washer 8 GB/T97.1
15 103060020 i Hose Trac 1
16 0041704000 3773k Box 1
17 104030231 ZRE M20 Nut 1 GB/T6171
18 104040008 P 10 Washer 2 GB/T93
19 104030230 2R} M20 Nut 1 GB/T6173
20 104000085 242 M10x25 Bolt 2 GB/T5783
21 0041702050 T4 Slide 1
22 103060368 % Chain 13 GB/T1243
23 0041702032 H Pin 2
24 104070193 B 4x18 Pin 2 GB/T91
25 0041702045 FifF Rod 1
26 105000024 SRRV Spring Bushing 2 SF-1 5050
27 104000057 242 M16x60 Bolt 9 GB/T5782
28 0041702014 JE=p Rear Bracket 1
29 104040004 i 16 Washer 9 GB/T93
30 104030087 IZEE M16 Nut 9 GB/T6170

e 92



77

X2180 7KF %€ 1B ML B it

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

xR
C

Drill Frame

0041702000 %kz8

B

93



\\ XZ180 7K 5E 4512544 i

[v) XCMG

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041702000 %%Z2  Drill Frame

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark

31 004140064 SEM Bracket 1

32 004140066 2| Pin 1

33 101000209 T Cylinder 1

34 0041702001 BhEREE R Frame 1

35 101010487 B Tube Clamp 1

36 0043302069 TR M8x1 Nipple 1 JB/T7940.6

B

94



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041702000 %528 Drill Frame

@
@

95  fhze



A\

Xz180 7K 5E [ 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041702000 %%Z2  Drill Frame

[v) XCMG

s
No.

1

2
3
4
5
6
7

YRR

Part Number

0041702015 JER N
0041702023 R
101040233 LIRS
104000357 2 M16%45
104040004 #PE 16
104050091 A M8x20
0041702024 E

ZFK

Part Name

Rear Frame
Cover

Gear Box
Bolt
Washer
Bolt

Cover

BE
Q'ty

32
32

&4

Remark

GB/T5783
GB/T93
GB/T5783

I8 96



\Y X2180 7KF %€ 1B ML B it
\, A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041

701000 JE#E Track Group

/4 4

/-

. [

) —
.\,»,-‘ _ 777 —

=
—y

‘-ll,l-ﬂ
N 7
—',—\ﬁ',‘”'

97

JRAE



A\

Xz180 7K 5E [ 11214 B

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041701000 JE#E  Track Group

[v) XCMG

s
No.

—

O© 00 9 O »n B~ W N

YRR

Part Number

0041701033
0041101028
104000441
0041101027
104030131
104030165
0041701001
104000448
0041701002

2R

Part Name
FATERE R.H. Crawler
i SR Righttube Assembly
#E 4% M16x50-10.9 Bolt
Te T Left Tube Assembly
B2 EEM16 Nut
B2 RE M20 Nut
FEATESE L.H. Crawler
A4S M20%60-10.9 Bolt
L Main Frame

BE
Q'ty

12

12
16

16

&4

Remark

GB/T5789

GB/T889.1
GB/T889.1

GB/T5789

JKEL 98



=5
B S
=
o <
%M

Z
£z
%M

<
%
o=
0 A
-
N E
X3

E

V) XCMG

0041701001&0041701033 477E3EE  Crawler

99 K&



Xz180 7K 5E [ 11214 B

A\ \ v XCMG

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041701001&0041701033 47736 E  Crawler

FS YRR B HE #HE

No. Part Number Part Name Q'ty Remark
1 004140007 i JE AT 4R R.H. Track Frame 1
2 004110001 77 JE T 4R L.H. Track Frame 1
3 004100379 FEREIR Slide Pad 4
4 104000130 2 M8x25 Bolt 8 GB/T5783
5 104030024 2R M8 Nut 8 GB/T6170
6 104030165 ERE M20 Nut 18 GB/T889.1
7 104000419 #2444 M20x180-10.9 Bolt 18 GB/T5782
8 0041001091 T E® Lower Roller 18
9 104000340 H2 44 M16x40-10.9 Bolt 24 GB/T5783
10 104040004 I 16 Washer 24 GB/T93
11 103021154 17 FE R L Planetary Gear 2
12 004140002 IXZh A Track Sprocket 2
13 104050013 I 16 Washer 24 GB/T93
14 104000536 2 M16x50-10.9 Bolt 24 GB/T5782
15 004100395 JhRE &L Grease Cylinder 2
16 0041001010 T Tube 2
17 0041101031 W Steel Tube 2
18 0041001006 T Yoke 2
19 0041001002 5 T4 Idler Roller 2
20 111030088 14 I Rubber Track 2

JR

100



V) XCMG

X2180 7KF %€ 1B ML B it ”
ontal Directional Drill SPARE PARTS CATALOGUE

0041001002 5| 5% Idler Roller

101 JE#



X2180 7K 52 I L&A EEL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041001002 5| 5% Idler Roller

e YRR B & #IE
No. Part Number Part Name Q'ty Remark
1 104070102 A4 10x70 Roll Pin 2 GB/T879.2
2 0041001003 =R Push Block 2
3 0041001005 &l Spacer 2
4 105010048 TRV BR & 2212-2RS1  Ball Bearing 2
5 0041001004 il Idler Shaft 1
6 0041001002 FHE Idler 1

JKE 102



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041001091 = #E#> Lower Roller

103 JE#E



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041001091 L HE#% Lower Roller

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 004100011 & Backstop 2
2 105010042 TRV R 7K Ball Bearing 2 6206.2RSR
3 004100418 XERRA Lower Roller 1
4 004100010 Lild Shaft 1

JKEL 104



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

004100395 HJIEHL  Grease Cylinder

105  JE#E



X2180 7K 52 I L&A EEL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

004100395 JHJIEHL  Grease Cylinder

e YRR B HE &
No. Part Number Part Name Q'ty Remark

1 004100395 MHFARYN Grease Cylinder 1

2 004100391 TEZEFT Cylinder Rod 1

3 101030091 408 8-140 Backup Ring 2

4 101030059 O [l 2-140 O Ring 1

5 0041101002 THIHE Relief Valve 1

6 108000024 JHAE M10x1 Zerk 1 JB/T7940.1

JKEL 106



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0041101027&0041101028 B  Assembly

107 JE#



XZ180 A2 AL v, X¢
XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041101027&0041101028 /i  Assembly

FS YRR BR HE #HE
No. Part Number Part Name Q'ty Remark
1 0041101028 Vap Al Righttube Assembly 1
2 004100038 i Cover 2
3 104000444 EFE M8x20 Bolt 4 GB/T5789
4 004100044 (2D Tapered Pin 2
5 004100043 ke Tapered Insert 2
6 104000443 2k M12x30-10.9 Bolt 2 GB/T5789
7 0041101027 Vol Left Tube Assembly 1
8 004100286 vanuk:c| Spring Clip Pin 2
9 004100287 T4 Pin 2
10 004110467 5B R Stabilizer Tube 2
11 004110468 (=) Pin 2
12 104050027 i 32 Circlip 4 GB/T893.1
13 104050019 4 32 Circlip 4 GB/T894.1
14 004100042 Bo(—) Pin 2
15 004100039 JEE R Stabilizer Foot 2

JKE 108



s8]
5
&3
o <
wmu

=
s
%M

<
oy
o=
0 A
-
N E
X3

E

E

V) XCMG

%45 Main Frame

00041701002

109  JE#



Xz180 7K 5E [ 11214 B

A\ \ v XCMG

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

00041701002 Z42Z2 Main Frame
FS YRR BR HE i

No. Part Number Part Name Q'ty Remark
1 0041401012 B 2l Pin 1
2 0041101016 it Cover 2
3 104040007 g 8 Washer 4 GB/T93
4 104000130 IEFE M8x25 Bolt 4 GB/T5783
5 0041401013 b Pin 1
6 0041701029 AR Cover 1 GB/T6170
7 0041701043 R Cover 1
8 104000082 B2 M10x30 Bolt 8 GB/T5783
9 104040008 P 10 Washer 8 GB/T93
10 104040030 P 10 Washer 8 GB/T97.1
11 104060007 HIET 2.5%5 Bolt 4 GB/T827
12 0041701031 BRI Cover 1
13 104040009 e 6 Washer 6 GB/T93
14 104000324 R M6x20 Bolt 6 GB/T5783
15 104040029 6 Washer 6 GB/T97.1
16 0041701032 T Cover 1

17 0041701003 EBEEAR Main Frame 1

JR

110



A XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

111 BNk



XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE A

£ 112



v} XCMG

TRIN R TR TR AT PR 2 7]
XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERY CO.,LTD.

Motk PEGIFEGRMHEF L XKELLLR 36 5

Add: NO. 36, Tuolanshan Road, Xuzhou City, Jiangsu Province, China
BiE (Tel): +86-516-87892612; +86-516-87892620

f£H (Fax): +86-516-87892665

#BZR (Post Code): 221004

BREEIE (Service Tel): +86-516-87892690

BRBIEE (Service Fax): +86-516-87738173

REMNEHIE (Quality Inquiry Tel): +86-516-87892670

#Z1-EBiE (Spare Parts Tel): +86-516-87892668

WA RS

(All rights reserved, Violators will surely be prosecuted)

20124E9 BE 1 iR



